


30 2 416583 SCHNORR WASHER 6MM 
P2000 

SCHNORR WASHER 6MM 
P2000

29 2 416597 SCREW, HOOK, P2000 SCREW, HOOK, P2000

32 1 416753 CORD, PRUNER CORD, PRUNER

31 1 416735 CIRCUIT, FLEXIBLE, LIXION CIRCUIT, FLEXIBLE, LIXION

28 1 416766 NUT + SUP. + TRUNNIONS 
PRUNER 

NUT + SUP. + TRUNNIONS 
PRUNER

24 1 416646 KONTAKT SWITCH

23 1 416626 SKRUE SCREW

27 1 416582 SKRUE M2,2X6 SCREW M2,2X6

25 1 416618 FJEDER SPRING

32 1 416756 CORD, PRUNER, L. 1.5 M CORD, PRUNER, L. 1.5 M

F 1 416691 KIT, PIN, CUTTER HEAD, 
PRUNER 

KIT, PIN, CUTTER HEAD, 
PRUNER

E 1 416649 KIT, WASHERS, CUTTER 
HEAD, PRUNER 

KIT, WASHERS, CUTTER 
HEAD, PRUNER

H 1 416791 MECHANICAL ASSEMBLY, 
PEM/LIX 

MECHANICAL ASSEMBLY, 
PEM/LIX

G 1 416733 KIT, LIXION BODY, RIGHT-
HANDED 

KIT, LIXION BODY, RIGHT-
HANDED

D 1 416659 TRIGGER - PRUNER (06) TRIGGER - PRUNER (06)

A 1 416721 KIT, MAINTENANCE, PRUNER KIT, MAINTENANCE, PRUNER

32 1 416765 CORD, PRUNER, L. 4M CORD, PRUNER, L. 4M

C 1 416711 KIT, BLADES, FEATHER KIT, BLADES, FEATHER

B 1 416710 KIT, BLADES, CLASSIC KIT, BLADES, CLASSIC

9 1 416682 DÆKSEL LID

8 2 416589 SKRUE M3X14 SCREW

12 1 416662 STIFT 5MM PIN 5MM

10 1 416598 SKRUE M4X12 SCREW

7 2 416600 SKRUE M3 X20 SCREW

2 4 416570 SKIVE WASHER

1 1 416606 JUSTERINGSSKIVE WASHER

6 2 416595 SKRUE SCREW

3 1 416677 PRINT FOR MOTOR CIRCUIT BOARD

20 1 416617 JUSTERINGSSKIVE WASHER

18 1 416689 BOLT FOR KLINGE BOLT

22 1 416665 MØTRIK FOR KLINGE NUT

21 1 416642 SKIVE WASHER

17 1 416728 UNDERKNIV BLADE

14 1 416586 LÅSERING 5MM LOCKING RING

13 2 416678 ARM P2000 LEVER

16 1 416705 KLINGE BLADE

15 1 416700 KLINGE BLADE

POS QTY PARTNUMBER BESKRIVELSE DESCRIPTION





11 1 416732 ALUM. PIN BEARING GUIDE 
P2000 

ALUM. PIN BEARING GUIDE 
P2000

12 1 416664 COUNTER PLATE CP 2.10.22 COUNTER PLATE CP 2.10.22

9 1 416601 MELLEMRING RING

10 2 416614 P2000 WASHER 10 X 24 P2000 WASHER 10 X 24

13 1 416675 NEEDLE BEARING WASHER 
AX 10 X 22 

NEEDLE BEARING WASHER 
AX 10 X 22

16 2 416570 SKIVE WASHER

17 3 416608 CLIPS CLIPS

14 1 416599 MOTOR FJEDER SPRING

15 1 416775 STATOR COIL + PCS CIRCUIT STATOR COIL + PCS CIRCUIT

3 4 416572 SKRUE SCREW

4 3 416658 TANDHJUL SPROCKET

1 1 416787 MOTOR + RING MOTOR + RING

2 1 416611 SKIVE WASHER

7 2 416774 BALL SCREW + SAT. PINS BALL SCREW + SAT. PINS

8 1 416584 LÅSERING 10MM LOCKING RING

5 3 416602 SKIVE WASHER

6 1 416656 NEEDLE BEARING AXK 10*24 NEEDLE BEARING AXK 10*24

POS QTY PARTNUMBER BESKRIVELSE DESCRIPTION





12 1 416683 SKRUE FOR MAGNET SCREW

11 1 416586 LÅSERING 5MM LOCKING RING

10 1 416617 JUSTERINGSSKIVE WASHER

C 1 416713 KIT MISCELLANEOUS

B 1 416712 KIT CLASSIC MISCELLANEOUS

A 1 416734 KIT LIXION MISCELLANEOUS

2 1 416729 HOOK, LIXION, LEFT-HANDER HOOK, LIXION, LEFT-HANDER

1 1 416689 BOLT FOR KLINGE BOLT

3 1 416662 STIFT 5MM PIN 5MM

9 1 416642 SKIVE WASHER

8 1 416665 MØTRIK FOR KLINGE NUT

POS QTY PARTNUMBER BESKRIVELSE DESCRIPTION





16 1 416763 LADER CHARGER

15 1 416714 PCB DISPLAY CIRCUIT BOARD

14 1 416551 STIK CONNECTOR

17 1 416667 SELE HARNESS

A 1 416793 BATTERI 200 BATTERY

18 1 416638 SIKRING 25V FUSE

17 1 416702 SELE HARNESS

12 1 416630 HOLDER FOR STIK HOLDER

5 10 416593 SKRUE M3 X 25 SCREW

4 1 416645 SKUEGLAS BATT DISPLAY SCREEN

2 15 417267 SKRUE 6X30 SCREW

11 1 417276 BESKYTTELSES HÆTTE HOOD

9 1 417283 KONTAKT SWITCH

8 1 416629 KONTAKTHOLDER SWITCH

POS QTY PARTNUMBER BESKRIVELSE DESCRIPTION


	Side1
	sparepart_list_1
	Side2
	sparepart_list_2
	side3
	sparepart_list_3
	Side 4
	sparepart_list_4

